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Clinical Commissioning Group

Referral, diagnosis and investigations for the management of rheumatoid arthritis in adults should follow NICE Guideline NG 100 (July2018). ‘Treat to Target’ with conventional disease
modifying anti-rheumatic drugs (cDMARDS) usually (oral methotrexate, leflunomide, hydroxychloroquine, sulfasalazine) first line. Following a failure of intensive therapy with TWO or more
cDMARD therapy patients with moderate disease, Disease Activity Score DAS28 > 3.2 may access the below biologic agents and targeted synthetic DMARDS.

For some patients the choice of biologic will be driven by co-morbidities such as heart failure, demyelination, pregnancy & infection risk.
Choose the most appropriate treatment after discussing the advantages and disadvantages of the treatments available with the person having treatment. If more than 1 treatment is suitable,
start treatment with the least expensive drug (taking into account administration costs, dose needed and product price per dose).
This may vary from person to person because of differences in how the drugs are taken and treatment schedules

DAS28 >3.2

Blueteq approval required PRIOR to initiation. Complete Moderate RA biologic naive initation form for new patients.

SWITCHING BETWEEN TREATMENTS IS NOT COMMISSIONED however where a patient develops a serious side effect or a contra-indication to the first
line of treatment a second line of treatment is available on completion of Moderate RA Switch initiation Form

SoftEh e amead ADALIMUMAB BIOSIMILAR (+/- MTX) TNF inhibitor Prefilled syringe &pen 40mg
. . Dose: 40mg alternate weeks ( 40mg/week in monotherapy (-MTX)). NICE TA715 (prev TA 375) OR
biologic approved e
complete Bluete
P q ETANERCEPT (+/- MTX) TNF inhibitor Prefilled syringe & pen 50mg STOP treatment
Dose: 50mg every week NICE TA715 (prev TA 375) OR if no response
(i.e DAS 28
FILGOTINIB (+/- MTX) JAK 1&2 Inhibitor Tablets 100mg, 200mg improvement of
Dose: 200mg daily or 100mg daily if >75yrs NICE TA676 OR <0.6)
And wait until
Patient develops INFLIXIMAB BIOSIMILAR (+ MTX) TNF inhibitor APPROVED OR DAS >5.1 and
serious side-effect Dose: 3mg/kg IV infusion at week 0 and 2 and 6, then every 8 weeks. NICE TA715 (prev TA 375) treat under
or contra-indication BSW RA severe
RITUXIMAB BIOSIMILAR (+ MTX)* MAb CD20 Vials 500mg OR pathway
Dose: 1000mg at week 0 and 2, then subsequent courses. Up to two courses in 12 months. BSW local decision Stop Treatment
ONLY where TNF inhibitor or Jak 1&2 Inhibitor not clinically appropriate (NB no 2nd line option) on Blueteq
YES RESPONSE
Continue treatment & — Measure EULAR response at 6 months NO

review response 6 Is DAS28 response > 0.6?
monthly

Dose escalation or further line of treatment
Dose escalation or increase in frequency outside of NICE or third biologic will need approval via the IFR process. Complete forms & send to Trusts D&Ts first.

Dose Optimisation / reduction Is commissioned. State dose on Blueteq form ‘Local arrangements’
Combination Treatment Is not commissioned

Links for CCG Prior approval forms & Individual Funding Requests: NHS BSW CCG:
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https://www.nice.org.uk/guidance/ng100
https://www.bswccg.nhs.uk/your-health/what-we-do-and-don-t-fund
https://www.das-score.nl/das28/en/difference-between-the-das-and-das28/importance-of-das28-and-tight-control/eular-response-criteria.html
https://www.nice.org.uk/guidance/ta715
https://www.nice.org.uk/guidance/ta715
https://www.nice.org.uk/guidance/ta665
https://www.nice.org.uk/guidance/ta715
mailto:joycraine@nhs.net

